
H
U

R
R

IC
A

N
E 

17
0 

XR
 A

SS
EM

B
LY

PA
R

TS
 L

IS
TI

N
G



1

2

3

4

567

8

9

10

11

12

13

14

170XR ASSEMBLY

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Hyd. Oil Tank Cover 170 XR 204155 1
2 170XR Tank Assembly SEE DETAIL 1
3 9” x 33” Fender (SGL Axle) 204011 2
4 14” Wheel and Tire Assembly 404102 2
5 Protect SRN R (XR170, 200) 204113 1
6 Motor 27 HP Assembly SEE DETAIL 1
7 Safety SRN Rear (170, 225) 204106 1
8 QT7.5 Compressor Assembly SEE DETAIL 1
9 Protect SRN L (XR170, 200) 204114 1
10 Hydra Oil Tank Mobile SEE DETAIL 1
11 17 Gal. Fuel Tank SEE DETAIL 1
12 Hood 170 (36 ½”x18”) 201143 1
13 Heat Exchanger 440147 1
14 2L4 Material Pump Assembly SEE DETAIL                      1



170XR FRAME ASSEMBLY

1

2

3

4

5
6

7

8

9

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 170 XR2 Frame 260053 1
2 Tail Light Red-12 Volt 408016 2
3 Red Lens Tail Light Only 408017 2
4 64" Torsion Axle (170) 204072 1
5 Hitch Coupler 5000# 404001 1
6 15" Adj. Jack Stand 404003-A 1
7 Mount Bracket (Weld-On) 404004-A 1
8 Safety Chain Mount Bracket 204055 2
9 3/8”x 35” Safety Chain W/Hook 404113 2



1

2

3

4

5

7

6

4

10
8

9

170-500XR 3 VALVE MANIFOLD
            PARTS LIST

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Hyd. Flow Control 12-GPM 440030 3

2 3 Port H.F Hyd. Manifold (500) 440155 1

3 10 MB x 08 M-JIC 90 Elbow 441214 3

4 04 MB x 04 M-JIC Adapter 441222 2

5 16 MB x 16 M-JIC 90 Elbow 441217 1

6 Cartridge & Coil Assy. H/F 440116 3

7 Coil H/F 440115 3

8 1/4" Lock Washer 300009 1

9 1/4" Flat Washer Cut 300007 1

10 1/4" X 3/4" Cap Screw N.C 300020 1



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18
19

Pg. 16

2L4 Material Pump Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.
1 Snap Ring 400024 1
2 Bearing 400027 1
3 L4 Pump Cartridge Housing 200207 1
4 Bearing-Race 400063 1
5 Bearing-Roller 400062 1
6 Seal-Bearing-Roller 400064 1
7 Snap Ring-2" 400065 1
8 2L4 Pump Shaft Sq. Dr. 200206 1
9 2L4 Con Rod Sq. Dr. 200205-B 1
10 2L4 Sq. Dr. Rotor w 200220 1
11 Super 2L4 Alum. Pump House 200200 1
12 Pump Gasket 200093 1
13 Drain Plug 216179 1
14 S2L4-2L4 Reduce Bushing 200201 1
15 2L4 Slator Tube 2000011 1
16 2-1/2" x 1" Bell Reducer 2L3 400017 1
17 1" 45  ST. ELL Blk. 216134 1
18 1" Close Nipple Blk. 216123 1
19 1" Aluminum A-FM Plug 419032 1



1

2 3

4

5

6

7

8

Pg. 15

Hydraulic Motor-Pump 
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 1" Chain Coupler 10T 403090 1
2 3/8" x 3/4" Cap Screw NC 300120 4
3 3/8" Lock Washer 300108 4
4 3/8" Flat Washer 300106 4
5 L Bracket (Hydraulic Motor) 240001 1
6 Hydraulic Motor Pump 5cc-HB 440002-A 1
7 10 MB x 08 JIC ST. 441224 1
8 10 MB x 08 JIC 90  Elbow 441214 1



1

5

3

2

4

Hydra Tank Oil Filler 

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Filler Cap 440016 1
2 5/16” x 1” Cap Screw N.C. 300071 6
3 5/16in Lock Washer 300058 6
4 Hyd. Fill Cap Splash Guard 4in 240012 1
5 Strainer Cap Gasket 240010 1



1

5

18

19

2

3

4

6

11

12
13

14

15

11

16

18

1917

20

10
98

7

21

170 XR HYDRAULIC OIL TANK

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Hyd. Fill Cap Splash Guard 4” SEE DETAIL 1
2 1-1/2" 90 ST ELL 216198 1
3 1-1/2" Alum. Pipe 405009 1
4 Suction Strainer 440011 1
5 Hydraulic Tank 170 241100 1
6 Oil Level Gauge 440017 1
7 1-1/2" Close Nipple 216185 1
8 1-1/2" Ball Valve 216199 1
9 24 MP X 24 45 M-JIC Elbow 441248 1
10 1/2" x 1/2" (JIC) F-SW Comes w/ Hose 1
11 1-1/4" Close Nipple 216153 2
12 1-1/4" Ball Valve 216168 1
13 20 MP X 20 F-JIC Adapter 441307 1
14 1-1/4" 90 ST ELL 216164 1
15 Filter Assembly 440010 1
16 Hyd. Return Manifold 440072 1
17 10 MB Plug 441283 1
18 10MB x 08 M-JIC 90 Elbow 441214 2
19 1/2" x 1/2" (JIC) F-SW Comes w/ Hose 2
20 Hydraulic Oil Filter Element (SP50) 440028 1
21 3/4" Pipe Plug 216103 1



170XR TANK PARTS

2

1

3

4

5

6

7
8

9

10

11

12

13

14

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 170 XR1 S/S Tank Assy. 251203 1
2 S/S Lid 170 Single Tank 201133 1
3 S/S Safety Grate 170 S. 201140 1
4 21" Hose Rack 204003 1
5 Red Indicator Light 408015 1
6 Push Pull Switch 408004 1
7 Control Panel Assembly See Detail 1
8 Chrome Hood Latch w/ Clip 404061 2
9 1-15/16" Seal Mixer Sq. (170-500) 201039-A 2
10 1-15/16" Flange Bearing 401007 2
11 Hyd. Adapter Motor Mixer 440066 1
12 Hyd. Motor 32-14 Spline 440094-A 1
13 08 MP x 08 MP Adapter 441273 2
14 32" Hose Rack 204001 1



500-170XR CONTROL PANEL
         PATRS LIST 

2

3
4

5

6

7

9

10

8

11

1

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Hyd. Flow Control 12-GPM 440030 3
2 Hydraulic Gauge 3000 PSI 440076 1
3 1/4" Quick Coupler Body 414003 1
4 Flat Washer 1/2" SAE 300207 1
5 3 Way Recepacle-F 408047 1
6 Indicator Lens 408036 1
7 Red Indicator Light 408015 1
8 Elec. Control Panel Hydraulic 208013 1
9 1/2" x 1/4" Bushing 216051 1
10 Push Pull Switch 408004 1
11 3 Port H/F Hyd. Manifold (500) 440155 1



1

2

3

4

5

500-170XR 17 GAL. GAS TANK

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Gas Tank 17 Gals. 204062 1
2 Gas. Cap 404090 1
3 1/4" Socket Pipe Plug 216035 1
4 1/4" x 1/8" Bushing 216027 1
5 Gas Shut-Off Valve 90 404065 1



1

2

3

4

5

Hydra Air Filter

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Gasket 440149 1
2 Filter, Intank Return 440131 1
3 Gauge 440140 1
4 Filter Element, Intank Return 440139 1
5 O-Ring, Intank Return 440138 1



QT7.5 Compressor Assembly 

1

2

3

4

5

6

7

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Compressor QT7.5 Quincy 215047 1
2 Compressor Hose Fittings Part of Air Line 1
3 Air Clearner Assy. 325 215219 1
4 Pressure Relief Valve W/ compressor 1
5 Air Cleaner Element 240-340 215203 1
6 3/4" 90 ST ELL 216111 1
7 1" 90 ST ELL 216136 1



1

2 3

4

5

6

7

8

Hydra Oil Tank

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Hydraulic Tank Hydra 241105 1
2 Hydra Oil Filler Assembly SEE DETAIL 1
3 Hydra Air Filter Assembly SEE DETAIL 1
4 Suction Strainer 440011 1
5 08 MP x 08 M-JIC 90 Elbow 441253 2
6 ½ in x ½ in (JIC) F-SW 441002 2
7 Oil Level Gauge 440017 1
8 1-1/4” Pipe Plug - Blk 216147 1



1

2

3

4

5

6

7

8

10

11

12

13

27-HP MOTOR ASSEMBLY

9 ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Kohler CH27-S 27HP E. 215028 1
2 4” x 1-7/16” Pulley 1 B-Groove 402110 1
3 Hydraulic Adapter 25HP Kohler 440062 1
4 1-7/16” Hyd. Coupler L150 440044 1
5 Hydraulic Coupler L150 Insert 440040 1
6 7/8” Hyd. Coupler L150 440041 1
7 AA10VS028DFR Hyd. Pump 440003 1
8 ½” x 2” Cap Screw NC 300225 2
9 ½” lock washer 300208 10
10 ¾” x ¾” 90 flange 441051 1
11 1-1/4” split flange KIT 440023 1
12 ¾” split flange KIT 440021 1
13 1-1/4” x 1-1/4” STR flange 441033 1



1

2

3

4

5

6

7

8

170XR Paddle Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 S/S Paddle 170 Right 201151 1
2 S/S Paddle 170 Left 201152 1
3 S/S Paddle 170 Center 201160 1
4 10-3/4” Rubber Wiper (170) 201161 2
5 14-1/2” Rubber Wiper (170-500) 201023 2
6 Paddle Rubber  - Set 170-S 201145 1
7 Mixer Shaft 170-225 w/spline 201195 1
8 14” Rubber Wiper (170) 201162 1


	Cover Sheet 170XR
	Sheet1
	Drawing View1


	170XR Assembly
	Sheet1
	Drawing View4


	170xr Frame Parts
	Sheet1
	Drawing View1


	170 XR Frame Parts List
	Sheet1

	170-500XR Manifold Assembly
	Sheet1
	Drawing View1


	150-500XR 2L3 Mat. Pump 1in.
	Sheet1
	Drawing View1


	170-500XR Tank Oil Filler
	Sheet1
	Drawing View1


	170XR Hydraulic Oil Tank
	Sheet1
	Drawing View1


	170XR Tank Parts
	Sheet1
	Drawing View1


	Control Panel Assembly 170-500XR
	Sheet1
	Drawing View1


	Fuel Tank 17 Gal Assembly 500-170XR
	Sheet1
	Drawing View1


	Hydra Air Filter
	Sheet1
	Drawing View1


	QT7.5 Compressor Assembly
	Sheet1
	Drawing View2


	Hydra Oil Tank
	Sheet1
	Drawing View1


	Motor 27 HP ASSEMBLY
	Sheet1
	Drawing View2


	Paddle  Assembly 170XR
	Sheet1
	Drawing View1


	Pg. 15 Hydraulic Pump.PDF
	Sheet1
	Drawing View1


	Pg. 16 2L4 Material Pump Assembly.PDF
	Sheet1
	Drawing View2





